
Research Article
Aerobic Sludge Granulation in a Full-Scale
Sequencing Batch Reactor

Jun Li,1 Li-Bin Ding,1 Ang Cai,1 Guo-Xian Huang,2 and Harald Horn3

1 Department of Municipal Engineering, Zhejiang University of Technology, No. 18 Chao Wang Road, Hangzhou 310014, China
2 Yancang Wastewater Treatment Plant, Haining 314422, China
3Water Chemistry and Water Technology, Karlsruhe Institute of Technology, Engler-Bunte-Ring 1, 76173 Karlsruhe, Germany

Correspondence should be addressed to Jun Li; tanweilijun@zjut.edu.cn

Received 25 February 2014; Accepted 23 March 2014; Published 15 April 2014

Academic Editor: Hongjuan Liu

Copyright © 2014 Jun Li et al. This is an open access article distributed under the Creative Commons Attribution License, which
permits unrestricted use, distribution, and reproduction in any medium, provided the original work is properly cited.

Aerobic granulation of activated sludge was successfully achieved in a full-scale sequencing batch reactor (SBR) with 50,000m3 d−1
for treating a town’s wastewater. After operation for 337 days, in this full-scale SBR, aerobic granules with an average SVI

30

of 47.1mL g−1, diameter of 0.5mm, and settling velocity of 42mh−1 were obtained. Compared to an anaerobic/oxic plug flow
(A/O) reactor and an oxidation ditch (OD) being operated in this wastewater treatment plant, the sludge from full-scale SBR
has more compact structure and excellent settling ability. Denaturing gradient gel electrophoresis (DGGE) analysis indicated
that Flavobacterium sp., uncultured beta proteobacterium, uncultured Aquabacterium sp., and uncultured Leptothrix sp. were just
dominant in SBR, whereas uncultured bacteroidetes were only found in A/O and OD. Three kinds of sludge had a high content of
protein in extracellular polymeric substances (EPS). X-ray fluorescence (XRF) analysis revealed thatmetal ions and some inorganics
from rawwastewater precipitated in sludge acted as core to enhance granulation. Rawwastewater characteristics had a positive effect
on the granule formation, but the SBRmode operating with periodic feast-famine, shorter settling time, and no return sludge pump
played a crucial role in aerobic sludge granulation.

1. Introduction

Aerobic granulation is a novel and promising technology
for wastewater treatment [1–3]. Aerobic granular sludge is
formed by microbial self-aggregation and has advantages
such as excellent settling ability, dense and strong microbial
structure, high biomass retention, ability to withstand a
high organic loading rate and tolerance to toxicity com-
pared with conventional activated sludge [4–7]. However,
the operational conditions of aerobic granular sludge are
strictly limited by factors like reactor configuration, substrate
composition, selecting pressure, volume exchange ratio,
hydrodynamic shear force, organic loading rate (OLR), feast-
famine regime, feeding strategy and cycle time [8, 9]. To date,
it still lacks in theoreticalmodels to explain themechanism of
aerobic granulation although several hypotheses and mathe-
matic models have been proposed [10]. Furthermore, most
of the previous studies on aerobic granulation were carried

out in laboratory-scale reactors [5, 9] and only a few were
done in pilot-scale reactors [11–14]. In addition, there is very
limited literature available although several full-scale plants
have been built in theNetherlands, Portugal and SouthAfrica
[15, 16].

The world’s first pilot-scale aerobic granular sludge reac-
tor for real wastewater treatment was started up in September
2003 in Ede, the Netherlands, consisting of two parallel
biological reactors with a height and diameter of 6m and
0.6m, respectively [11]. An SBR with a working volume
of 1m3 and a diameter of 0.5m for treating low-strength
wastewater in a wastewater treatment plant (WWTP) in
China [12] and another SBR with a working volume of 0.1m3
and a diameter of 0.25m fed with synthetic wastewater in
Spain [14] were built up. Aerobic granules were successfully
cultivated in all these previous pilot-scale systems.The results
showed that reasonable organic loading rate, high H/D ratio,
sequencing batch operation and settling time still could be

Hindawi Publishing Corporation
BioMed Research International
Volume 2014, Article ID 268789, 12 pages
http://dx.doi.org/10.1155/2014/268789

http://dx.doi.org/10.1155/2014/268789


2 BioMed Research International

necessary factors. A recent study showed that an intensive
anaerobic contact of granules and easily degradable organic
carbon at the beginning of each SBR cycle stabilize granular
growth, phosphorus and nitrogen removal [17].

Gansbaai WWTP was reported to be the first full-scale
domestic sewage treatment work in the world using aerobic
granular sludge technology in an upgrade project [15, 18]. It
was designed for 4,000m3 d−1 of high strength septic influent
consisting of three parallel reactors with a height of 7m
and diameter of 18m. Another full-scale SBR in Epe, the
Netherlands, was designed for 59,000 person equivalents and
treating up to 1,500m3 h−1 municipal wastewater with a high
contribution of industrial waste from slaughterhouses [15].
Nevertheless, the detailed data of the operational perfor-
mance of full-scale applications have not been presented.

Yancang WWTP was located in Haining, a coastal city
in Eastern China. Attention has been paid because some
small particles were observed in activated sludge from both
anaerobic/oxic plug flow process (A/O) and oxidation ditch
process (OD) in this plant since 2008. Particularly, about 60–
79mL g−1 of SVI indicated that the sludge from these two
continuous flow reactors had better settling ability compared
with normal activated sludge.

The major aim of this work was to demonstrate the
feasibility of cultivating aerobic granular sludge in an SBR,
particularly for full-scale application. Successively, a lab-scale
SBR, a pilot-scale SBR and a full-scale SBR were set up
and used for the treatment of this wastewater through the
development of aerobic granular sludge. The characteristics
of different sludges from A/O, OD and SBR were compared.
The main factors for aerobic sludge granulation in this full-
scale SBR were discussed.

2. Material and Methods

2.1. Wastewater and Inoculating Sludge. Wastewater in Yan-
cang WWTP included approximately 30% domestic sewage
and 70% industrial wastewater from printing and dyeing,
chemical, textile and beverage. The characteristics of the
wastewater were showed as follows: chemical oxygen demand
(CODCr) of 200–600mg L−1, biochemical oxygen demand
(BOD) of 50–105mg L−1, ammonium nitrogen (NH

4

+-N) of
28.0–40.0mg L−1, total phosphorus (TP) of 2.0–4.0mg L−1
and temperature of 18–30∘C.The average influent BOD/COD
ratio was only about 0.23 which belonged to bio-refractory
wastewater. The lab-scale, pilot-scale and full-scale SBR were
all introduced with the same raw wastewater and inoculated
sludge from the second sedimentation tank in OD.

2.2. The A/O Set up and Operation. The A/O process was
built and came into operation in 2001 treating 10,000m3 per
day (Figure 1(a)). It included a regulation tank, reaction tank,
primary sedimentation tank, A/O tank, second sedimenta-
tion tank, oxidation contact tank and final sedimentation
tank.The A/O plug flow process in thisWWTPwas designed
and operated in a traditional way. The second sedimentation
tank was separately built with the main bioreactor and the
returned sludge was pumped from second sedimentation

tank to anaerobic zone. It include an bioreactor consisted of
an anaerobic zone with a size of 25m length, 25m width and
5m depth followed by an oxic zone with a size of 55m length,
25m width and 5m depth.

2.3. The OD Set up and Operation. In order to meet the
treating requirements of the increasing wastewater, the sec-
ond stage project of the OD process with a treating capacity
of 50,000m3 d−1 came into operation in 2006 (Figure 1(b)).
It included a regulation tank, primary sedimentation tank,
hydrolysis acidification tank, aerobic tank, second sedimen-
tation tank and final sedimentation tank. The aerobic tank
had a size of 90m length, 35m width and 3.5m depth.
The OD was designed and operated in a traditional way.
The second sedimentation tank was separately built with the
main bioreactor of OD. The returned sludge from second
sedimentation tank was pumped to the main bioreactor of
OD.

2.4. Lab-Scale SBR Set up and Operation. A column type
lab-scale SBR with an H/D ratio of 2.5, working volume of
5.0 L and volumetric exchange ratio of 50% was set up in
2008 (Figure 2(a)). It was reported that Kong had successfully
developed aerobic granules in four SBRs with different H/D
ratio of 24, 16, 8 and 4, respectively and a higher reactor
H/D ratio such as 20–30 was mostly used in literature to
meet the requirement of the minimal settling velocity for
granule formation [19]. So here, we defined that the reactor
with an H/D below 4 was considered to be low. The raw
wastewater was introduced from top of the reactor with a
volume of 2.5 L per cycle. The lab-scale reactor was aerated
by using a fine bubble aerator and operated in a fill-draw
mode. After inoculation, the SBR was initially operated in
successive cycles of 4 h, and each cycle consisted of 1min
of filling, 120min of aeration, 60min of settling, 20min of
effluent withdraw and 39min of idling. After 10 days, the SBR
was operated in a cycle of 4 h, which consisted of 1 minute
of filling, 180min of aeration, 10min of settling, 20min of
effluent withdraw and 29min of idling (Table 1). The organic
loading rate (OLR) of the influent was controlled at 3.9–4.5 kg
COD m−3 d−1 and superficial air velocity was controlled at
1.3 cm s−1. A programmable logic controller (PLC) controlled
the implementation of the pumps, valves and the length of
every operational batch cycle.

2.5. Pilot-Scale SBR System Set up and Operation. A grit
chamber, a service tank and twoparallel columns constituting
the pilot-scale SBR system was set up in 2009 (Figure 2(b)).
The two parallel columns had a height of 6m, an internal
diameter of 2m, H/D of 2.5 and a maximum operating flow
rate of 120m3 d−1. Fine bubble aerators were used in this
pilot-scale SBR. The operation was controlled by a PLC.
The pilot-scale SBR system would operate in this way: the
raw wastewater was pumped into the grit chamber firstly,
and then it flowed into a service tank controlled by electric
butterfly valve and level controller.When came to the feeding
period, wastewater was pumped into two parallel columns.



BioMed Research International 3

(a) A/O and activated sludge, operation since 2001

(b) OD and activated sludge, operation since 2007

(c) Full-scale SBR and aerobic granules, operation since 2010

Figure 1: Photographs of reactors and sludge of A/O, OD and full-scale SBR in Yancang WWTP.

Table 1: A cycle distribution of operation time in lab-scale, pilot-scale, and full-scale SBRs.

Lab-scale SBR Pilot-scale SBR Full-scale SBR
Operational cycle 0–10 d 11–43 d 0–7 d 7–50 d 0–25 d 25–180 d 180–now
Filling (min) 1 1 40 40 40 40 40
Aerating (min) 120 180 120 120 240 240 240
Settling (min) 60 10 60 20 60 40 50
Discharging (min) 20 20 20 20 30 30 30
Idling (min) 39 29 0 40 0 0 0

The wastewater was introduced from the bottom of the pilot-
scale reactor. The reactor with a volumetric exchange ratio
of 50% was operated in a fill-draw mode. The first stage
consisted of 40min of influent addition, 120min of aeration,
60min of settling and 20min of effluent withdraw. After 7
days of operation, it came to the second stage which consisted
of 40min of influent addition, 120min of aeration, 20min of
settling and 20min of effluent withdraw (Table 1).

2.6. The Full-Scale SBR and Operation. With the expansion
of service area and urbanization, an A/O with a treating
capacity of 10,000m3 d−1 constructed in 1999 and anODwith
a treating capacity of 50,000m3 d−1 constructed in 2006 did
not match with the increasing wastewater. A new wastewater